Snowmobile Lift

Assembly Instructions

'ﬁ‘-‘.;;sh‘..
;o
| b S
| ~—
i
Rl
_|" - | \*x:-""-
r‘T' L H‘\“x: e
xg'*_":l? o
= ~
P . g
R N‘x&:w
R 1 o
2 —
e S - oy
L . e -
‘ o N | 371
- : L)
s o
1 . R‘x" & HJ |
| -~ '\"\.\."\. o~
__.-"'-' N"'\_ e ___.-'"fd.
l = -~ 1
% - i
. I - o~
““‘x i T L o
. - A
- N | Sy |
. o | - I'_LI
ﬁ"a ‘x__\ | -] "'A::"M
"-\-;___L L e |
" J ‘N\_\_ - o, |
H"h__ M S ?: 16'-\._"" "

|
o S -1 e o -
. . g
“~ . / o e
~ . e - ,
“ . L * ., -
ks % e 4, . Yo &
. H‘-\H ___._:-._,{I-'__ G, " o : '=_ _"H_,I_ R
RN = LIS\
e, iy . - e =
., “, - '""‘H\-.L\
., ~ P -. k.
", w, - - o i %,
a ~, - ol — B
K"\\ H"‘H __--’"-' __.--"'-' . i ke
™ ‘N‘"\-\. B __f"'-f _,-""-' gl II'. ’\
- )

. ""\.\_\ 8 _’.r" o "',I \

iy - \ 1'

N e G

. | e
.,

Read Assembly Instructions Completely Prior to Installation



Parts List

(8) Hex Bolt M12x70

ylon Locknut

%%%%%

M10x25

(4) Hex Nut M10
(4) Spring Washer 10

& & & &

(4) Flat Washer 10

(1) Pin Roll 16x80

=

M8x35 (2) Hex Bolt M8x20

]

{2) Hex Nut M8
(2) Spring Washer 8

& &

(2) Flat Washer 8

(1) Tension Spring

-
(1) Pin Roll 12x45
i
&) =

{2)Cotter Pin 3x20

I

(7

|

Y

eL

Rear Stand Front Stand

Brace

D <

Safety Device

=\

Winch Mounting Rack Right Beam
Pulley Pulley
(Inner Bore 12} | (Inner Bore 16) Left Beam

2




Step 1: Install Rear Stand to Base.

Fﬁ Crossing tube outward.
a9

Hex Bolt M12X70 2PCS
ff/?{ylan Locknut M12 2PCs

Step 2: Install Front Stand to Base.

bl

S
; F Ny v
| Stop bolt at this side.

\@
e
- " Hex Bolt MI2X70 2PCS
P4
/ \\f ~Nylon Locknut M2 2PCS

]

/




Step 3: Install Right Beam & Left Beam to Base.

Hex Bolt M12X70 4PCS
< Nylon Locknut MI1Z2 4PCS

~~__  Spacer inside

Step 4: Install Winch Mounting Rack to Base, install Winch to Winch Mounting
Rack, install Winch Handle to Winch.

Hex Bolt MIOX25 2PCS
Hex MNut M0 2PCS
Flat Washer 10 2PCS

.Spring Washer 10 2PCS

Hex Bolt M10X25 2PCS
| Hex Nut MI0 2PCS
Flat Washer 10 2PCS
Spring Washer 10 EFﬁS




Step 5: Install Pulley @83 (Inner Bore 16) to Winch and two Pulleys @83 (Inner

Hex Bolt MBXIS 2005
Pulley #83 IS
Hex Nut M8 =S {Ianer Bore 12 )
Flat Washer 8 205 Pin Roll 12Y45
Spriog Washer B 2P0 Cotter Pin 3120
Pulley ©83
{Inner Bore 16)
,, ' Pin Roll 16X80
7
S : Cotter Pin 3X20
|l
\"\,& : /

. Winch - inner Eore Pulley 12

. Inner Bore Fulley 12 - Inner Eore Pulley 18

. Inner Bore Pulley 16 - Inner Bore Pulley 12

. Inner Bore Pulley 12 - Clewis Fin Roll (Hook End)
(Clevis Pin must be inserted through the hook)

Step 6: Install Security Device to Base. To raise the lift up, twist the Winch

Handle clockwise. To lower the lift, twist the Winch Handle counter-clockwise.

Tension Spring PG

Hex Bolt MBX20 2PCS
Flat Washer 8 2PCS

Spring Washer 8 IPCS




